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b 5L THim 4 Wit HG305SE-2600mAh-3. 6V 3. 6V 2600mAh 9. 36Wh
o 2 AR Chinese
Name of Sample EX Hand=held Platform Battery HG305SF-2600mAh—3. 6V 3. 6V 2600mAh 9. 36Wh
English
PR 1122050135
Sample No.
ESTX V) HE B ARG T EE 20 )
Consignor /
o ¥ I GEHE R e AT A0
Manufacturer Dongguan VEKEN New Energy Co.,l.id.

., o Cat bR
| 5 sk . WE e e Fb Tl ’
ﬁ 17 ST/SGAAC. 10/11/Rev. 7 38. 3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev, 7

Test method Section 38.3

; L WA TR Ut R de i
; = 4 ]
'ﬂiﬁ—,{i ST/SG/AC. 10,11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7

Section 3K. 3

Criterion
T o
¥ su i bt WIS
Appearance Gray Plastics cement shell
i B 2029-05-16 Az B 4 2022-05-20 ~ 2022-06-20
Accepted Date Test Date

o JEERREROL s B A P2l it AR R sl AR
;}ﬁﬂﬂlliﬁ Fl Altitude simulation, Thermal test, Vibration, Shock, Ex I, ernal short
Test ltems circuit, Impact, Overcharge, Forced discharge

PRI, AT A O T AR RUAHE T ST/SG/AC. 10/11/Rev. 7 38. %hwr'“‘ K
The sample has pasmd the test items of UN Manual of Tesls«
M4+ |ST/SG/AC. 10/11/Rev. 7 Section 38.3

Conclusion

Hix

Comment
FPiT U / i L 48 ALY
Bl 518000
onsignor
Address Post Code
A3 -~ 1z T % T‘E
Approver: "{/ ‘%‘ Checker: %;E Compller ﬁ

R%

Title: S VAR (Vice chief engineer)
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o | R B LA WFREERSAFELHS ; :
5 B R | AL | K
s L =3 = p
Name of Test Standard requirement or The .
No. flams Cliiise Nimbetof Sisridard Test Result | Conclusion | Remark
AL A AT
e ; WY STASGAAC 10/11/Nev. 7 38,3 pRyeTi i ok
1 Eﬁﬁm UN Manual ol Tests and Crit 'ri'J {LM&-] i T /
Altitud . T s et See Appendix 1 T /
1tude ST/SGAAC, 10/V1/Rev. 7 Section 383 Test Tl Passed
simulation R
T S sl F
3 HEy ST/ LM/ Rev. T8 ilEET2 WA 2
R A il Wpde 2
2 ) ! LN Munual of Tests md(ulum Ean Annondis 2 g -8 /
Thermal test ST/SGAAC. LU/ Rev. 7 Section 383 Test T2 R TenERS Passed /
- My ST/SG/AC m,/l [ /Rov. 7 38,3 WREGT4 W 3
{ﬁz;,j W 3
3 . H UN Manual of Tests amd Criteria Che ARGERHIE g a8
Vibration ST/SG/AC, 10/11/Rev. 7 Section 38,3 Test T3 |00 RRERE Passr'~rE
TR Caldn byl T
y HER ST/SG/AC 10711 /Rev, 7 384 GlB574 P
4 {‘*Jl]fﬁ ' witl of Tests and Criteria Sep A;pendix 1 o g
Shock ST/SG/AC. 10/11/Rev. 7 Section 38,8 Tese 14 |0 Passe
B GRIG et T
= Wk ST/SGAAC 10711 /Rev b BT L
5 sty LN Manual of Tests and Criteria \i‘flfz).];ndi. z 8
External short SO/ T0/11/Rev. 7 Section 38,3 Tosi SPRCIER p
; : ’ : assed
circult B @
{mi W A badE |
2 B3 ST/SG/AC. [/Rov. 7 38,3 DAETE B Ae 6
. }gﬁ; el : : BT .Ac O
6 Impact |.“s%f5:lmr1.1 ul[ 1 ' s .Uld LI‘!l i‘u ol See Appendix G fr)lr% ’/
STASGZAC 1O/ Rev. 7 Section 383 Test Passed
T. 6 )
WA Ul Akl 1
MY ST/SG/AC 10/ T1/Rev, T 38,3 lERT7 DLE 7
T ﬁ%% UN Manual of Tests and Criteria See Appendix 7 ﬁ\*% 7
Overcharge ST/SGAAC, LA/ Rev. 7 Seetion 28,3 Test P !
14:“ Jr'{Tf
TOSTARGAAC 1071 E/Rev, 7 28,3 RE6TR I
8 EE%IJ}B{EE {\IHIHI al of Tess 1:1:1 tri lET”lL;'&J gﬁ;iiliﬁpzu“x q e /
Forced discharge |s1/sc/ac. 10/11/Rev. 7 Section 28.3 Test o ) Prweni '
1.8 .
AN PR J 1 20°C-22°C BRI /%
Test Environment Ambient temperature:20°C-227C ,.‘\mln mlt humidit vi/%
Condition
# /)rllai /
. Test Item
2 QAT AL e
N4y ey 4
Subcontracted Test SEEEE | LA / e /
Condition Subcontracted | Name Post Code
Laboratory Hu ik / LAY y
Address Tel

¥ \

iﬂ
1.8

A
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55 : RRAA LA | AR
No. Name of Test Items Altitude simulation
2 B2k A TRIEAT Before RIEE After A | M| e
%5 Sample Status RE i S yd = F 348 )E | Mass Loss | Residual | FL%
Sample Mass ocv Mass ocv oCcvV Other
No. /g A% /g AY /% /% Event
0 | g s | mmm 419 | 119.22 | 4.18 0. 00 99.76 | ©
02 | e | Likgn 4.19 119.17 | 4.19 0. 03 100.00 | ©
008 | e o kLI 5 4.19 119. 35 4.19 0. 00 100.00 | ©
004 | yopenER | 1875 4.19 118.76 | 4.18 0. 00 99.76 | o
085 | woe o g | 11mea 4.19 N R 4.19 0. 03 100.00 | ©
06 | girei 119. 08 £19 | 119.08 | 4.19 0.00 | 100,00 | ©
007 | st raalmias 16 08 408 |z s 11840 0.00 | 100.00 | ©
008 | ppaio2xw 119020 | 419 | 11927 | 4.19 0.00 | 100.00 | ©
009 | vttt ] 18 94 1.19 118.93 | 4.19 0. 01 100.00 | ©
010 | prveroremmit | 119.26 1,19 119.28 | 4.19 0. 00 100.00 | ©

j\‘ I\.,}‘\,r‘i'hih space intentionally
- k- lelt blank

’%ji: L_)‘&% V_;/%)::‘L‘ D_ﬁ};‘fllﬁk R_’z;}i%i F_%ék O—ihﬂ'?‘/ﬁ%\ i;ﬁ]:‘:—b\ i;ﬁ:’%%» fl.d’g)igfi\ iﬁékn
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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e
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B ; WRAE LA | IR
No. Name of Test Items Thermal test
KA Before I B Al it
Ho | Hams [ ob beo RBE Mg gana siaeE L
5 Sample Status mE | FFREE & FF#5®, JE | Mass Loss| Residual | #L%
Sample Mass OCvV Mass OCV OCV | Other
No. ‘g Al ‘s v % % Event
ICYCE 4 FE - & HE ) ” /
0L | men e | 11802 418 119. 14 1. 14 0. 07 99.01 | ©
: L5 2 s 5 i :
002 | gontnery oo | 11817 1.19 119, 12 114 0. 04 98.81 | o
008 | o s, | 1@0ss 1.19 119.27 1.14 0.07 98.81 | o
ICYCTE £ 75 1l - , . ; ;
004 | e iy | 11B.76 4. 18 [18. 69 413 0. 06 98.50 | o
05 | e e | TSR 419 | 1915 | 4.1 0.05 | 98.09 | o
005 | giriemsai s AT 110,708 4.19 118.99 | 4. 14 0. 08 98.81 | 0
07 | et s e, T8 4.19 119.08 | 4.14 0. 07 98.81 | ©
008 | gl 119.27 419 | 119.19 | 4.13 0.07 98.57 | ©
2ACYCSE AT . . Lo . -
009 | asove rore s | L1653 1,19 118. 91 4.12 0. 62 98. 33 0
010 | poneiome | 11928 4.19 119. 19 .15 0. 08 99.05 | o
e o e his space intentionad by
)L—F‘ - r— lel't hlank
&ik: LR V-RA DR R-RE F-RK 0-RKR. RRA. RMA. LaE. AKX,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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= A BRAE LA | )
No. Name of Test ltems | Vibration
s 1s AL A o " .—5_\_ AT .
M| HRRA AT Before ARG Al L gk | 4R | e
CoR Sample Status RE Fesd k| RE | A BR/E | Mass Loss | Residual | TLE
Sample Mass ocv Mass ocv OCV Other
No. g Y% /g v % 1% Event
OV e , 1 .
001 R 0 | 119.14 | 414 119. 17 4. 13 0. 00 99. 76 0
002 | |yequmERL o] 1912 | 414 119.15 |  4.12 0. 00 99. 52 0
; 1CYCTEA T i o ; , 5
008 | et | 11928 4. 14 119. 25 4.13 0. 02 99. 76 0
004 | yiemdRh o] 11869 | 413 118.68 | 4.13 0. 01 100.00 | o
ICYCSEA P Al o ; ¥ A
005 | et | 165 &1 119, 13 4.10 0. 02 9. 76 0
2ACYCTE A Il e e : e
006 25CYC Fully chin 18. 99 4. 14 119. 04 4. 13 0. 00 99. 76 0
007 | sl iemrlietaio. 08 [UF 4 M 119.13 412 0.00 | 99.52 0
2ACYCTE R I q 1t ) 7 y i y
008 SSYC Fully ehurged 11849 4. 13 119,17 4. 12 0. 02 99. 76 0
2CYCRE TR v ; 5 -
000 | st o dherged | 10891 4.12 118. 93 4.11 0. 00 99. 76 0
010 e 119.19 | 4.15 119. 21 1. 14 0. 00 99. 76 0

25CYC Fully charged

e

Ihis space intentionally

lel't blank

&ii: LR V-RA DR R-2RE FR2k 0-Ak. LRA. LMK, LR, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 AR B L AR i
No. £ Name of Test Items chock
a . iXISAT Before ‘ii(‘%\)é‘ After FEA Sﬁl}./%t@_./i 4,
%% Sample Status R= ﬂ'&é—tﬁ,/‘i R & FF34d, JE | Mass Loss | Residual 5)’1%\
Sample Mass ocv Mass OCV OCV chcr
No. /g v /g AY; f9% /% Event
Bl | e b uear | 448 119.23 | 4.13 0.00 | 100.00 | o
mz | webiae, | UGIE] 402 119.18 | 4.11 0. 00 99.76 | ©
003 | jorem®Re | 11925 | 4013 119.28 | 4.12 0. 00 99.76 | o
004 | sl | 118.68 | 4.13 118.73 | 4.13 0. 00 100.00 | ©
005 | i o f 118 % | 4,18 119.17 | 4.09 0. 00 99.76 | ©
008 | st Dl 10004 (i 413 119.08 | 4.12 0. 00 99.76 | o
007 | gt CRES o e 02 | 11917 {410 0.00 | 100.00 | o
005 | ggn hen MR BT [ 4,12 119. 22 L 11 0. 00 99.76 | ©
009 | sxlin g | LBEE| LT 18.97 | 411 0.00 | 100.00 | o
010 | prveperril o | 1921 | 414 119.24 | 4.13 0. 00 99.76 | o
AT M bk

. LR V-RAL D4k R-AR3 PR K 0-AMRH. LB, MR, R, TAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B 5 AR B 2 AR b
No. Name of Test liems External short circuit
. o ¥ =4 f{:a
BT H kA i e SRR
Sample No. Sample Status AR R nic EpCte Other Event
/
1CYCHE 4 A .
001 1CYC Fully charged 5.7 0
- 10YCo e AL =
002 1CYC Fully charged At %
’ 1OYC5E 4 i 5
003 1CYC Fully charged 58. 1 0
LOYC A sty o
004 1CYC Fully chavged 8.5 0
= 1CYCHE 49l P
005 1CYC Fully charged Rl 0
25CYCHE A At f=de]
006 25CYC Fully charged a8. 0 o
25CYCSEAE R -~
007 25CYC Fully charged ’ : 0
25CYCHEAs AL EE
008 25CYC Fully charged . 9 0
25CYCLE 4 Al g
009 95CYC Fully charged 26. | 0
25CYC ¢ 4= et T
010 e i 56. 4 0

25CYC Fully charged

LU 5

This space intentionally left
blaunk

Boi: DRtk R-REL F-ARK O-AMIK. AR, RHA.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

4

PR »~
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B3 6 R B & AR f# o
No. Name of Test Items Impact
HRbE kA sk E R
Sample No. Sample Status L Eﬂemié:[ emperature Other Event
/
e _
011 M%gfﬁ$ﬂr il 8 -
012 LCYC 50% Cropeity 20.8 0
013 l('\’l((f‘}.";}@:(:.?jilv;i iy 214 0
014 lfkaﬂgb'éqﬁiti::}ty 102.7 o
=
bl 1r&?ﬁ§r3%§;;:lTv 111.3 (
017 L gl M 129. 0
019 z)im‘\ :“f '_:: - 2319 %)
020 26CYC SO 117.4 0

25CYC 50% Capacity

LA

This space intentionally left
blank

£k DMK F-RUK 0-RMR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

SN
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5 , BREE LA | AR
No. Name of Test ltems Overcharge
Bk FERIE IS H A F
Sample No. Sample Status Other Event
1CYCHE A i He ;
021 1CYC Fully charged 0
- 10YCHE A3l :
9 7
022 10YC Fully charged @
i 1eYCE a7l
023 10YC Fully charged 0
1CYCe A At :
= O
024 1CYC Fully charged )
; 20O AR AR ,
025 25CYC Fully charged 0
o 25CYCHE Al -
R Q
026 25CYC Fully charged
2 2a0Y0CHg "‘.‘L‘.lll
= C
027 25CYC Fully charged ?
25CYCe L
) G 0
028 25CYC Full harged
This sp intenti ly t blan

LR

Hik: D-MEAR F-ATK O-RAHIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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NO. 1122050135

10/11
55 ] 5 B L AR st il 5 PR
No. Name of Test ltems Forced discharge
Hdubh5 Sk A& AL £
Sample No. Sample Status Other Event
029 1szgffﬁgj?ﬁiirgxi 0
030 1CYC ]f*(l?lLlJ\L /(Tiri{c'lllill'gefi 0
031 o B s 0
032 LCYC lP(n\l(lT\I ?thC':ill'ged 0
——
033 HWF?SL?;&SEHQWI 0
034 e A A 0
035 TCYH E:Hly‘:i:!:rr O
e
036 1CY( Ii.‘L: r= .. d !J-ﬂf‘[i%il it 0
PPy Y
037 1CY( ](‘H 7“ Ai “‘ Illiln sl O
038 1mr?£nltﬁ?ijirgﬂ O
R A 1
039 25cygigxi§“é::gﬁarged O
e
040 25(‘“;’5}5;?;{\% ;i}ich!Li]} ged 0
e
041 25('1’(‘23;{?_{'14}; :‘1}%(:[1%”'@,9.1 O
————
042 QSFYffﬁiffiihél{ii?érged 0
RN (T 2 T,
043 ZECYT%ii?fltﬁggigkirgpd 0
D et IS b
044 QSFYEig:ﬂfffhﬁiﬂirgpd 0
045 25CY C.2 515;‘:(12;_\':; Tirij'{clllllal' ged 0
SOV O A
046 25C‘1’C25FC:1()11_\I? ('i-i]ji{cllil_]‘arged 0
047 ZSCYgigrﬁiFiEEiﬁ;rged 0
048 2RCYCHEA I 0

25CYC Fully discharged

&z D-FRAR P-ALK O-RfFA. LAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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